
18/NE    Application No.:  OH0024660 
  Ohio EPA Permit No.:  3PE00001*RD 

National Pollutant Discharge Elimination System (NPDES) Permit Program 
 

PUBLIC NOTICE 
 

NPDES Permit to Discharge to State Waters 
 
Ohio Environmental Protection Agency 
Permits Section 
50 West Town St., Suite 700 
P. O. Box 1049 
Columbus, Ohio 43216-1049 
(614) 644-2001 
 
Public Notice No.: 206104 
Date of Issue of Public Notice: Sep-13-2024 
Name and Address of Applicant: Northeast Ohio Regional Sewer District, 3900 Euclid Avenue, 

Cleveland, OH, 44115       
 
 
Name and Address of Facility 
Where Discharge Occurs: NEORSD Westerly WWTC, 5800 W. Memorial Shoreway, 

Cleveland, OH, 44102, Cuyahoga County 
[...]
Ohio Environmental Protection Agency 

P.O. Box 1049 
Columbus, Ohio 43216-1049 

 
Interested persons are invited to submit written comments upon the discharge permit.  Comments should be 
submitted by email to epa.dswcomments@epa.ohio.gov (preferred method) or delivered in person or by mail no 
later than 30 days after the date of this Public Notice.  Deliver or mail all comments to: 
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits Processing Unit 
P.O. Box 1049 

Columbus, Ohio 43216-1049 
 
The Ohio EPA permit number and Public Notice numbers should appear on each page of any submitted 
comments.  All comments received no later than 30 days after the date of the Public Notice will be considered. 
 
Citizens may conduct file reviews regarding specific companies or sites.  Appointments are necessary to conduct 
file reviews, because requests to review files have increased dramatically in recent years. The first 250 pages 
copied are free. For requests to copy more than 250 pages, there is a five-cent charge for each page copied. 
Payment is required by check or money order, made payable to Treasurer State of Ohio. 
 
For additional information about this fact sheet or the draft permit, contact Erm Gomes at (330) 963-1196, 
Erm.Gomes@epa.ohio.gov or Joseph Trocchio at (330) 963-1193 or Joseph.Trocchio@epa.ohio.gov. 
 
INFORMATION REGARDING CERTAIN WATER QUALITY BASED EFFLUENT LIMITS 
 
This draft permit may contain proposed water-quality-based effluent limits (WQBELs) for parameters that are 
not priority pollutants.  (See the following link for a list of the priority pollutants: 
https://epa.ohio.gov/static/Portals/35/pretreatment/Pretreatment_Program_Priority_Pollutant_Detection_Limits.
pdf.) In accordance with ORC 6111.03(J)(3), the Director established these WQBELs after considering, to the 
extent consistent with the Federal Water Pollution Control Act, evidence relating to the technical feasibility and 
economic reasonableness of removing the polluting properties from those wastes and to evidence relating to 
conditions calculated to result from that action and their relation to benefits to the people of the state and to 



 
Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024 

Page 5 of 32 
 

accomplishment of the purposes of this chapter.  This determination was made based on data and information 
available at the time the permit was drafted, which included the contents of the timely submitted NPDES permit 
renewal application, along with any and all pertinent information available to the Director.   
 
This public notice allows the permittee to provide to the Director for consideration during this public comment 
period additional site-specific pertinent and factual information with respect to the technical feasibility and 
economic reasonableness for achieving compliance with the proposed final effluent limitations for these 
parameters.  The permittee shall email to epa.dswcomments@epa.ohio.gov (preferred method) or deliver or mail 
this information to:   
 

Ohio Environmental Protection Agency 
Attention:  Division of Surface Water 

Permits Processing Unit 
P.O. Box 1049 

Columbus, Ohio 43216-1049 
 
Should the applicant need additional time to review, obtain or develop site-specific pertinent and factual 
information with respect to the technical feasibility and economic reasonableness of achieving compliance with 
these limitations, a written request for any additional time shall be sent to the above address no later than 30 
days after the Public Notice Date on Page 1. 
 
Should the applicant determine that compliance with the proposed WQBELs for parameters other than the 
priority pollutants is technically and/or economically unattainable, the permittee may submit an application for a 
variance to the applicable WQS used to develop the proposed effluent limitation in accordance with the terms 
and conditions set forth in OAC 3745-33-07(D).  The permittee shall submit this application to the above 
address no later than 30 days after the Public Notice Date. 
 
Alternately, the applicant may propose the development of site-specific WQS pursuant to OAC 3745-1-39.  The 
permittee shall submit written notification regarding their intent to develop site specific WQS for parameters 
that are not priority pollutants to the above address no later than 30 days after the Public Notice Date.   
  



 

 
Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024 

Page 6 of 32 

LOCATION OF DISCHARGE/RECEIVING WATER USE CLASSIFICATION 
 
The NEORSD Westerly WWTC discharges to Lake Erie via submerged Outfall 3PE00001001, over 4,600 feet 
north of Lake Mile 1188.9 (41.50833 N, 81.72667 W).  
 
This segment of Lake Erie is described by Ohio EPA River Code: 24-600, Lake Erie Assessment Unit 
24001002-02-03, County:  Cuyahoga, and Ecoregion: Eastern Great Lakes and Hudson Lowlands.  Lake Erie is 
designated for the following uses under Ohio’s Water Quality Standards (OAC 3745-1-31): Exceptional 
Warmwater Habitat (EWH), Superior High Quality Water, Agricultural Water Supply (AWS), Industrial Water 
Supply (IWS), Public Water Supply (PWS), and Bathing Waters (BW).   
 
Use designations define the goals and expectations of a waterbody.  These goals are set for aquatic life 
protection, recreation use and water supply use, and are defined in the Ohio WQS (OAC 3745-1-07).  The use 
designations for individual waterbodies are listed in rules -08 through -32 of the Ohio WQS.  Once the goals are 
set, numeric water quality standards are developed to protect these uses.  Different uses have different water 
quality criteria. 
 
Use designations for aquatic life protection include habitats for coldwater fish and macroinvertebrates, 
warmwater aquatic life and waters with exceptional communities of warmwater organisms.  These uses all meet 
the goals of the federal Clean Water Act.  Ohio WQS also include aquatic life use designations for waterbodies 
which cannot meet the Clean Water Act goals because of human-caused conditions that cannot be remedied 
without causing fundamental changes to land use and widespread economic impact.  The dredging and clearing 
of some small streams to support agricultural or urban drainage is the most common of these conditions.  These 
streams are given Modified Warmwater or Limited Resource Water designations. 
 
Recreation uses are defined by the depth of the waterbody and the potential for wading or swimming.  Uses are 
defined for bathing waters, swimming/canoeing (Primary Contact) and wading only (Secondary Contact - 
generally waters too shallow for swimming or canoeing). 
 
Water supply uses are defined by the actual or potential use of the waterbody.  Public Water Supply 
designations apply near existing water intakes so that waters are safe to drink with standard treatment.  Most 
other waters are designated for agricultural and industrial water supply. 
 
FACILITY DESCRIPTION 
 
The Northeast Ohio Regional Sewer District's service area includes the City of Cleveland and all or part of 61 
suburban municipalities in Cuyahoga and Summit counties.  Three wastewater treatment plants (Easterly and 
Westerly in Cleveland, and Southerly in Cuyahoga Heights), and associated interceptor sewers, serve more than 
one million residents in these areas (See Figure 1).  The approximate location of the NEORSD Westerly WWTC 
is shown in Figure 2. 
 
The NEORSD Westerly WWTC serves a population of approximately 103,000 on the west side of Cleveland.  
The collection system is comprised of both separate sanitary sewers (approx. 17.7 %) and combined sewers 
(approx. 83.3%). NEORSD is responsible for operation and maintenance of the interceptor sewers and 
associated equipment tributary to the Westerly WWTC. Local sewers that discharge into the interceptors are 
owned and maintained by the respective local municipalities. Combined sewer overflows (CSOs) within the 
NEORSD service areas are presently contained in NPDES Permit No. OH0043991 (Ohio EPA Permit No. 
3PA00002). The 14-acre facility provides treatment to an average design flow of 35 MGD and has a peak 



 

 
Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024 

Page 7 of 32 

secondary treatment capacity of 100 MGD. The limiting factor on secondary treatment is solids washout 
occurring at the secondary clarifiers. 
 
The treatment processes include the following operations: 
 

 Screening 
 Grit Removal  
 Primary Settling  
 Trickling Filter/Solids Contact Secondary Biological Treatment  
 Phosphorus Removal (Ferric Chloride Addition)  
 Final Settling  
 Chlorination and Dechlorination   
 Sodium Hydroxide Addition for Effluent pH Adjustment (If Necessary).  
 Submerged Outfall Diffuser 

 
The facility also has an internal bypass of primary treatment effluent around the secondary system, monitored as 
Station 3PE00001602. Flows bypassed through this station recombines with secondary effluent prior to 
disinfection. Station 602 is an internal bypass of primary treatment effluent around the secondary system. 

 
Table 1 lists the quantity of sewage sludge removed from the facility for the past 4 years. Waste sludge from the 
facility is gravity-thickened, mechanically dewatered utilizing centrifuges, and hauled to a landfill or another 
NPDES-permit holder for disposal or further treatment. Collected grease is currently hauled to the NEORSD 
Southerly WWTC. 
 
The primary water supply source for the area is Lake Erie. 
 
NEORSD currently implements an Ohio EPA-approved industrial pretreatment program.  Based on information 
in the NPDES renewal application, there are 26 categorical and 5 non-categorical significant industrial users 
presently discharging to the NEORSD Westerly WWTC.  The total industrial flow is approximately 0.99 MGD. 
 
NEORSD is currently implementing an approved Long-Term Control Plan (LTCP) as required under the 
Consent Decree No. 1:10 CV2895-DCN, initially lodged in U.S. District Court for Northern District of Ohio on 
July 7, 2011. The Consent Decree, and subsequent amendments, contain a long-term schedule to control 
discharges of untreated sewage during wet weather events from the respective NEORSD treatment plants and 
CSOs.  Under Control Measure 3-2 (CM3-2) of the Second Amendment to the Consent Decree (March 16, 
2021), the existing Combined Sewer Overflow Treatment Facility (CSOTF) will be converted to a Chemically 
Enhanced High Rate Treatment (CEHRT) system. Flows exceeding the capacity of the collection system and/or 
the Westerly WWTP will receive treatment at the new 411 MGD CEHRT system and ultimately discharged via 
Outfall 3PE00001002. Per CM3-2, NEORSD is required to achieve the following level of control: 11 CEHRT-
treated and 3 untreated (or 3 partially CEHRT-treated) in a typical year. 
 
The 1994 Combined Sewer Overflow Control Policy includes provisions for partial treatment of wet weather 
discharges from combined sewer systems. To be considered treated, a minimum treatment threshold of solids 
and floatables control, primary clarification, and disinfection (when required) must be provided. The CEHRT, 
with a minimum volumetric capacity of 10.5 million gallons, will combine Chemically Enhanced Primary 
Treatment (CEPT) and High Rate Disinfection (HRD) to provide this minimum treatment. The CEPT will 
utilize coagulant and a polymer to increase settling and the HRD will utilize chemical chlorination & 
dechlorination (or suitable equivalent) to disinfect discharges during the recreation season. 



 

 
Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024 

Page 8 of 32 

 
Construction of the CEHRT system is currently ongoing; in anticipation of the process conversion, CSOTF was 
taken off-line on August 3, 2023. The Achievement of Full Operation (AFO) is to be met within 78 months of 
entry of the Second Amendment (September 2027). Until the CEHRT is operational, Outfall 3PE00001002 is 
proposed to be monitored as an untreated wet weather overflow. Upon completion of the CEHRT, effluent limits 
consistent with the Performance Criteria in the Consent Decree are proposed to be implemented through Outfall 
3PE00001002 and applicable only to those events with flow rates at or below the design capacity of the CEHRT 
(411 MGD). When wet weather flows exceed the design capacity the CEHRT, the limits no longer apply; such 
events are to be reported under new “fictitious” monitoring station 3PE00001093, though the permittee is 
expected to provide the best treatment possible to flows that exceed the design capacity of the system.  
Additionally, the CEHRT is expected to be constructed with a channel that diverts excess flows from the 
CEHRT, to be left untreated, mixed with CEHRT effluent, and discharged to Lake Erie; such events are to be 
reported under new monitoring station 3PE00001603. 
 
DESCRIPTION OF EXISTING DISCHARGE 
 
The annual effluent flow rate for NEORSD Westerly WWTC for the previous five years is presented in Table 2. 
 
NEORSD Westerly WWTC reports separate sanitary sewers overflows (SSOs) in the NEORSD-owned 
collection system at Station 3PE00001300.  No SSOs were reported in the previous five years. 
  
NEORSD Westerly WWTC reports wet weather overflows via Outfall 3PE00001002. The number of reported 
events (by year) is presented in Table 3. No bypass discharges were reported via Station 3PE00001602 in the 
previous five years.  
 
The annual phosphorus discharges from Outfall 3PE00001001 are listed in Table 4. 
 
Table 5 presents chemical specific data compiled from data reported in annual pretreatment reports. Under the 
provisions of 40 CFR 122.21(j), the Director has waived the requirement for submittal of expanded effluent 
testing data as part of the NPDES renewal application. Ohio EPA has access to substantially identical 
information through the submission of annual pretreatment program reports and/or from Ohio EPA effluent 
testing conducted. 
 
Table 6 presents a summary of unaltered self-monitoring data from submitted Discharge Monitoring Reports 
(DMRs). Data are presented for the period May 2019 - April 2024; the current permit limits are provided for 
comparison.   
 
Table 7 summarizes the chemical specific data for Outfall 3PE00001001 by presenting the average and 
maximum PEQ values.    
 
Table 8 summarizes the results of acute and chronic Whole Effluent Toxicity (WET) tests of the final effluent 
using the water flea (Ceriodaphnia dubia) and fathead minnow (Pimephales promelas) as the test organisms.  
 
ASSESSMENT OF IMPACT ON RECEIVING WATERS 
 
NEORSD Westerly WWTC discharges to the Lake Erie Central Basin Shoreline Assessment Unit (LEAU) 
041202000-02-03. The Ohio 2024 Integrated Water Quality Monitoring and Assessment Report (“Integrated 
Report”) currently lists the Lake Erie Central Basin Shoreline as impaired for the aquatic life, recreation, and 



 

 
Fact Sheet for NPDES Permit Renewal, NEORSD Westerly WWTC, 2024 

Page 9 of 32 

human health beneficial use designations. Causes of impairment are attributed to bacteria (i.e. Escherichia coli), 
polychlorinated biphenyls (PCBs) in fish tissue, non-native fish/shellfish/zooplankton, nutrients, and siltation.  
 
Ohio’s assessment and impairment designation for Lake Erie has been the focus of considerablediscussion 
between Ohio EPA, U.S. EPA, and local stakeholders. Monitoring to develop a comprehensive Lake Erie 
nearshore monitoring program was initially funded by a Great Lakes Restoration Initiative grant conducted from 
2011-2013. Those strategies continue to be developed. 
The full Integrated Report is available through the Ohio EPA, Division of Surface Water website at: 
https://epa.ohio.gov/divisions-and-offices/surface-water/reports-data/ohio-integrated-water-quality-monitoring-
and-assessment-report 
 
DEVELOPMENT OF WATER-QUALITY-BASED EFFLUENT LIMITS 
 
Determining appropriate effluent concentrations is a multiple-step process in which parameters are identified as 